Crew No.:

Date Sampled:
Sampled By:
Type of Material:

Test No.: T206
Sieves:

101.6 mm (4 in.)
75 mm (3in.)

63 mm (2 1/2in.)
50 mm (2in.)
37.5mm (1 1/2in.)
31.5mm (1 1/4in.)
25 mm (1in.)

19 mm (3/4 in.)
15.9 mm (5/8 in.)
12.5 mm (1/2in.)
11.1 mm (7/16 in.)
9.5 mm (3/8 in.)
6.4 mm (1/4in.)
4.75 mm (No. 4)
2.36 mm (No. 8)
2.00 mm (No. 10)
1.18 mm (No. 16)
600 um (No. 30)
425 pm (No. 40)
300 pm (No. 50)
150 um (No. 100)
75 pm (No. 200)

Test No.: 210/211/212

Plastic Index:

Test No.: T230
Fractured Face:

Test No.: T761
Bitumen Ratio:

Test No.: T325
Theo. Max. Density:

Test No.: T111
Absorption:

Test No.: T227
SE:

Test No.: T228
CV:

Remarks:

STATE OF NEVADA
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REPORT FORM FOR TWO-WAY OR THREE-WAY AUDITS

IA Lab

Field Lab
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